

Atlas Tube Alabama
 171 Cleage Dr
 Birmingham Alabama USA
 35217
 Tel:
 Fax:



REF. B/L: 81112750
 Date: 09/28/2022
 Customer: 1746

MATERIAL TEST REPORT

Shipped To
 Service Steel Warehouse Co., L.P.
 8415 Clinton Drive
 HOUSTON TX 77029
 USA

Material: 1.25x1.25x188x20"0(10x5).

Sales Order: 1830853

Heat No C Mn P S Si S
 SM4854 0.050 0.560 0.004 0.003 0.026 0.028 0.130 0.000 0.010 0.040 0.050 0.003 0.001 0.000 0.0050 0.0040
Bundle No **PCs** **Yield**
 MC00196985 50 058887 Psi
Heat **MILL** **Location**
 SM4854 NUCOR Decatur, AL

Material Note:

Sales Or. Note:

Material No: 120121882000

Purchase Order: SSW130191

Method **Recycled_Content** **Post_Consumer** **Pre_Consumer (Post Industrial)** **% Harvested** **Within Miles of Location**
 EAF 53.70% 23.80% 29.90% 86% 500

Made in: USA
Melted and Poured in: USA

Material: 1.900x145x29'10"(61x1).

Sales Order: 1831215

Heat No C Mn P S Si S
 NM4893 0.060 0.520 0.005 0.003 0.024 0.029 0.130 0.000 0.010 0.050 0.040 0.002 0.001 0.000 0.0060 0.0030
Bundle No **PCs** **Yield**
 MC00190378 61 069065 Psi
Heat **MILL** **Location**
 NM4893 NUCOR Decatur, AL

Material Note:

Sales Or. Note:

Material No: R01900145

Purchase Order: SSW130191

Method **Recycled_Content** **Post_Consumer** **Pre_Consumer (Post Industrial)** **% Harvested** **Within Miles of Location**
 EAF 53.70% 23.80% 29.90% 86% 500

Made In: USA
Melted and Poured in: USA

Authorized by Quality Assurance *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1

